CC3700 DC Power Travel Option 230/460V

#6011620

5 \
T
=0
<X
ﬂr_.

L
Z0
oOn
=~
T
whk
[a]

68



CC3700 DC Power Travel Option 230/460V

#6011620
ITEM PART NO. QTY. DESCRIPTION
1 6011590 1 Starter Box Assembly 230/460V for DC Travel Option
2 2802011 1 Circuit Breaker, 80 Amp
3 4646225 1 Battery Cable Assy., Red
4 2801715 2 Battery Cable Assy., Red
5 2801649 1 Ground Cable Assy., Black
6 2600882 1 3/4HP Leeson Motor. 12VDC 1750 RPM
7 6012205 1 Motor Platform
8 2900138 8 Cap Screw, Hex Hd., 5/16-18 x 1"
9 2900022 8 Flat Washer, 5/16" SAE
10 2900022 11 Flat Washer, 5/16" SAE
11 2505270 1 Double V-Belt, AA-49
12 6048218 1 Idler Arm
13 2900033 1 Hex Nut, 3/8-16
14 2503920 1 Idler Pulley, 3" V-Type
15 2500230 1 Spring, 3/8" x 5-1/2"
16 6010515 2 Spacer, 7/8" Long
17 2900039 8 Lock Nut, 5/16-18 Nylon
18 2900141 1 Hex Nut, 5/16-18
19 6012232 1 Clutch Pulley 10.25"
20 6012233 1 Clutch Sheave 5.5"
21 2505380 1 Bearing, one way locking
22 2901504 1 Fender Washer, 5/16 x 1-3/4 x 1/16"
23 2900031 2 Lock Washer, 5/16" Split
24 2900217 1 Cap Screw, Hex Hd., 5/16-18 x 1-1/4"
25 6041175 1 Fan Spacer
26 2900978 4 Cap Screw, Flat Hd., #10-24 x 1/2"
27 2500519 1 Cooling Fan, 7"
28 2900038 4 Lock Washer, #10 Split
29 2900448 4 Machine Screw, Hex Hd., #10-32 x 1/2"
30 2505714 1 Sheave, 3.95"
31 6018295 1 DC Drive Fan Guard
32 2900392 2 Cap Screw, Hex Hd., 1/4-20 x 1-3/4"
33 2900009 8 Flat Washer, 1/4" SAE
34 2900008 2 Cap Screw, Hex Hd., 1/4-20 x 1"
35 2900010 6 Lock Nut, 1/4-20 Nylon
36 6048229 1 Key, 3/16" Sq. x 1-1/4"
37 2900521 1 Tap Bolt, Hex Hd., 3/8-16 x 2-1/2"
38 2900018 1 Locknut, 3/8-16, Nylon
39 2900014 2 Flat Washer, 3/8" SAE
40 2900006 1 Lock Washer, 3/8" Split
41 2901383 2 Friction Washer, 3/8"
42 2900587 1 Shoulder Screw, 1/2" x 1" (3/8-16)
43 2903246 1 Jam Lock Nut,3/8-16
44 6030065 1 Corner Bracket
45 2902043 1 Hook, 1/4-20 Threaded
46 2900019 1 Cap Screw, Hex Hd., 5/16-18 x 3/4"
47 2900009 2 Flat Washer, 1/4" SAE

69



	Table of Contents
	Pictorial Page Index (Top View)
	Pictorial Page Index (Bottom View)
	Controls Legend
	Notes

	Frame Upright Assembly
	Instrument Panel Assembly
	Water Supply Assembly
	Control Lever Assembly
	Control Grip Assembly
	Battery Assembly
	Hydraulic Pump Assembly
	Depth Indicator Assembly
	Depth Stop Assembly
	Frame Lift Assembly
	Starter Box Assembly
	Starter Box Unit
	Frame Base Assembly
	Hydraulic Cylinder Assembly
	Rear Drive Assembly
	Eaton Transmission Assembly
	Linkage Assembly
	Front Axle Assembly
	Front Wheel Assembly
	Rear Axle Assembly
	Belt Guard Assembly
	3 Speed Blade Shaft Assembly
	Belt Tensioner Assembly
	30hp Motor Assembly
	30hp Belt Drive Assembly
	40hp Motor Assembly 
	40hp Belt Drive Assembly
	Rotary Tensioner Assembly 
	Front Pointer Assembly
	14" Blade Guard Assembly

	20" Blade Guard Assembly
	26" Blade Guard Assembly
	30" Blade Guard Assembly
	36" Blade Guard Assembly
	42" Blade Guard Assembly
	Optional Soft Start Unit Assembly 
	Optional Spot Light Assembly 
	Optional Spot Light Assembly 
	Optional Water Pump Assembly
	Optional Parking Brake Assembly

	Optional Blade Stacking Assembly

	Optional Blade Spacing Assembly

	Optional Blade Spacing Assembly

	Optional Speed Metering Valve Assembly
	Decal Group

	Wiring Diagram
	Blade Speed Conversion Charts

	Warranty



